

TEST REPORT Nr. 53071 A

Page 1 no 3

1. Customer, its address:

2. Sample identification according to the announcement Nr.L-2880

Product name **Toy Marble Tree**

Sample volume **1**

3. Sample description

Sample in carton box.



4. Testing time

Received
14.12.2007.

Started
14.12.2007.


Finished
02.01.2008.

5. Test results and methods

LVS EN 71-1+A4:2007

Safety of toys - Part 1: Mechanical and physical properties.

Standard point	Testing results
4. General requirements:	
4.1	Materials used in toy is visually clean and free from infestation
4.2	Not apply
4.3	Not present
4.4	Not present
4.5	Not present
4.6	Not present
4.7	Accessible edges don't present unreasonable risk of injury
4.8	Pass the test according 8.12. (sharpness of points)
4.9	Not apply
4.10	Not apply


D. Elerte
Laboratory Manager
04.01.2008.



Testēšanas rezultāti attiecas tikai uz konkrētajiem testēšanas (objektiem) paraugiem.
Bez testēšanas laboratorijas rakstiskas atļaujas nav atļauta testēšanas pārskata reproducēšana nepilnā apjomā.

TEST REPORT Nr. 53071 A

Page 2 no 3

Standard point	Testing results
4.11	Not apply
4.12	Not apply
4.13	Not apply
4.14	Not apply
4.15	Not apply
4.16	Not apply
4.17	Not apply
4.18	Not apply
4.19	Not apply
4.20	
a)	Not apply
b)	Not apply
c)	Not apply
d)	Not apply
e)	The highest value of the C-weighted peak emission sound pressure level ($L_p c_{peak}$) 101 dB, when tested according 8.28 at a distance of 50 cm
f)	Not apply
4.21	Not apply
4.22	All four balls of toy pass through template E when tested according to 8.32 (small balls and suction cups test). These balls are small balls. The warning don't exist
5. Toys intended for children under 36 months:	
5.1	
a)	The four balls of toy fit entirely in the cylinder when tested according to 8.2. (small parts cylinder)
b)	When tested according to 8.3 (torque test), 8.4 (tension test by 90 N force), 8.5 (drop test), 8.7 (impact test), toy passes the test
c)	Not present
d)	Not apply
e)	Pass the test according 8.9 (soaking test)
f)	The surfaces and accessible edges of toy are free from splinters
g)	Not apply
h)	Not apply
5.2	Not apply
5.3	Not present
5.4	Not present
5.5	Not apply
5.6	Not apply
5.7	Not present
5.8	Not apply
5.9	Not apply

D.Elerte
 Laboratory Manager
 04.01.2008.



Testēšanas rezultāti attiecas tikai uz konkrētajiem testēšanas (objektiem) paraugiem.
 Bez testēšanas laboratorijas rakstiskas atļaujas nav atļauta testēšanas pārskata reproducēšana nepilnā apjomā.



TEST REPORT Nr. 53071 A

Standard point	Testing results
5.10	Free accessible balls of toy pass through template E when tested according to 8.32 (small balls and suction cups test). These balls are small balls
5.11	Not apply
5.12	Not apply
5.13	Not apply
6. Packaging	
	The balls of toy is packed in bag, made of unperforated plastic sheet
a)	Opening perimeter of packaging bag is 80 mm
b)	Packaging bag have not a draw - string or cord as a means of closing
7. Warnings and instructions for use	
	Warnings don't exist

LVS EN 71-3:1994

LVS EN 71-3/A1+A1/AC:2000 A

LVS EN 71-3/AC:2002 A

Safety of toys - Part 3: Migration of certain elements

Fabric Element	Norm mg/kg	Colored wood	Balls (red, yellow, green, blue)
Mercury	60	<0,1	<0,1
Arsenic	25	<0,1	<0,1
Selenium	500	<1,0	<1,0
Antimony	60	<0,1	<0,1
Cadmium	75	<0,1	0,1
Lead	90	0,4	<0,1
Chromium	60	<0,1	0,1
Barium	500	17,3	<1,0

LVS EN 71-6:1994

Safety of toys - Part 6: Graphical symbol for age warning labelling

The age warning symbol is not used


D.Elerte
Laboratory Manager
04.01.2008.



Testēšanas rezultāti attiecas tikai uz konkrētajiem testēšanas (objektiem) paraugiem.
Bez testēšanas laboratorijas rakstiskas atļaujas nav atļauta testēšanas pārskata reproducēšana nepilnā apjomā.